DF125RTREH H = Bt

DF125RTR PARTS LIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this

booklet.

Parand

01|




&FMH.  ENGINE

Fl o5 o 44 W AR s
Code name Chinese Description Q'ty
1 01010081 KREPLE L CREETFaE &) Engine Assy 1

3




E-01 S &Ik CYLINDER HEAD

6
=
2, Ty
=

6

29 22
®
Q\
®
o)\
98

2 |
3
Q} .
1
4 10
09 %4 0

"0

26

23
22

O_

25 %}

32
—

31-%
30
i 5 o3 4 WK LR Ko
Code name Chinese Description Q'ty
1 72130122 VR ETAR I Gasket—cylinder body 1
2 27010868 iARYGN Cylinder body 1
3 72130121 AT Sk B g Gasket—cylinder head 1
4 73010519 [ Pk 1 T P Gasket-11. 5%16%2. 5 1
5 72060024 B0 O Pin 1
6 72060049 ENTE8*14%7.2 Dowel pin—8%14%7. 2 9
7 73010518 {0 115 o Pl Gasket 1
8 73010460 Sn%E Guide wheel 9
9 73010520 B Ny IA Gasket—cylinder head-5%18.5%2.5 | |
10 73010459 ok B Tension wheel 1
11| 11020002 R 0il pump wheel 1
12 15160009 RN Timing chain 1
13 72010764 T ZE B O N 7S f 12 ke Inner hex bolt-oil pump wheel 1
14 72010620 I MS8*26 Bolt—guide wheel pin axle-M8%26 | 1
15 72040162 R A 8.5%14%1.5 Aluminium washer—8. 5%14%1.5 1
16 72040161 R 6.5%13*%1.5 Aluminium washer—6. 5%13%1.5 1
17 | 22010441 AT Sk Cylinder head 1
18 15170033 1E B M\ BhEERS Timing driven chain wheel 1
19 72010487 1E I M2 A MS*12 Timeing bolt-M5%12 3

Parand

o4




20 72130609 VRIS AE 7 3 Gasket—cylinder head left cover 1
21 22120037 L fE Left cover, cylinder head 1
22 72150003 ORI 8 30.8%3.2 0 shaped washer-30. 8%3. 2 2
23 22140001 SI5E Valve cap 2
24 72010615 PEFEM6%110 Bolt-M6%110 1
25 72130197 VR Sk Sk 75 3 Gasket—cylinder head upper cover | 1
26 22150049 ok 25 Upper cover, cylinder head 1
27 72040193 PP 7.2%13%2 Iron washer—7.2%13%2 3

E-01 S5k, EI{KAZR#E CYLINDER HEAD & CYLINDER ASSY

: %4
6 3
Y 4
5. 7o . &
6 09

14
“©

623022
2%~ %} 2

32
-

e
23 ‘Q
310 h
30 %
Fl M 5 3 4R & L 4 R B
Code name Chinese Description Q'ty
28 | 72040194 i 4] 24 8] 7.2413%2.5 Washer—7. 2%13%2. 5 1
29 | 72020268 i IR EEm7 Cap nut-M7 4
30 72010618 + 22N B R Me*28 Cross six hexagon bolt -M6%28 1
31 72010617 +Z N AN Me*23 Cross six hexagon bolt -M6%23 1
32 72040192 B3 PE 6.5%17%2.0 Iron washer—6. 5%17%2. 5 1

5




E-2 EZS #1493 VALVE MECHANISM

9 g8

(S}

16

Fl 5 P S =

Code name Chinese Description Q'ty
1 22080012 Ry Camshaft axle 1
2 22020022 HEATT Exhaust valve 1
3 | 22020021 i Intake valve 1
4 73130487 SUNE:S §E Valve spring retainer 2
5 | 72110025 EERE 0il drip pan 2
6 72120001 SARILE:S 3 Inner valve spring 2

Parand

6 I




72120007 SAREAL:E Outer valve spring 2
22030001 ARE S WA Upper holder, valve spring | 2
22040001 i3 Valve lock nip 4
31170045 KAEIE Spark plug 1
22050056 PR ZH A Rocker arm assembly 2
22070001 TRty Rocker arm axle 2
72010481 XL BB FEM6*35 Stud bolt-M6%*35 2
72130060 VRS A i 3 Gasket—cylinder head right cover 1
22130038 ik A Right cover, cylinder head | 1
72010990 BEFEM6*20 Bolt-M6%20 2

E-3fh 4 5 35 CRANKCASE COVER

i 11

Fl H 5 PSR AR K
Code name Chinese Description Q'ty

1 72010605 B2 M6%32 Bolt-M6%32 2

2 | 72010606 BREE M6*50 Bolt-M6%50 1

3 14011318 o Left front cover 1

4 14021540 e Ja Left rear cover 1

7T




5 72150021 ORLM13.2%2.5 0 shaped washer—13.2%2. 5 1
6 14060005 INRFLEE Smaller inspection hole cover 1
7 | 72150009 OFHL127.4+2.65 0 shaped washer—27.4%2.65 | 1
8 14060001 PN RN Large viewing hole cover 1
9 | 72010604 IR FEM6*40 Bolt-M6%40 5
10 | 72010612 B2 R M6+70 Bolt-M6%70 1
11 72130081 . Al e 2 2 Gasket—left crankcase cover | 1
12 | 72060013 FEATH8*12 Dowel pin—8+%12 4
13 | 72150036 012524 0 shaped washer—25%2. 4 1
14 72130014 A A A ot 2 Gasket-right crankcase cover| 1
15 13012279 A i 6 i Right crankcase cover 1
16 72120118 B e RPN E Clutch operating lever spring 1
17 | 24030044 B BRI Clutch operating lever 1
18 73010193 UIREN Engine oil ruler 1
19 72060025 PR E N4 Pin-operating lever-3%6 1
20 72030175 IEETM6*16 Screw-M6%*16 2
21 13020569 At Right decorative cover 1
22 | 72010603 BRHEM6*65 Bolt-M6%65 1
23 72010611 IEFEM6*85 Bolt-M6*85 1
24 | 72010607 IR HEM6*80 Bolt-M6+%80 1
25 73131335 Rk High voltage clamp 1

E-04 E&#8 CLUTCH

Parand

o

8 Il




¥ 5 RS EADEEAR B
Code name Chinese Description Q'ty
1 72080014 M Bk e Clip ring—driven gear 1
2 24020003 MEhiA Driven gear 1
3 24020001 FahA Drive gear 1
4 24070004 T 0il pipe 1
5 24070003 JH JH A R 0il pipe spring 1
6 24120027 BE R Clutch body 1
7 24070005 1EIE K Backstop washer 1
8 24070022 BB A A Clutch disc washer 1
9 24070023 A AR KR, Clutch locking nut 1
10 | 72130067 2 A i i 4R R Gasket—clutch cover 1
11 24070192 [Ea Clutch cover 1
12 | 72030026 BEAT Ms*12 Screw-M5*12 4
13| 24070062 HWEE 0il pipe sleeve 1
14 | 72030028 HEAT Me*12 Screw-M6*12 1
15 | 22090004 HEATF Pushrod 1
16 72110019 AT I 3t Push rod oil seal 1
17 | 73130486 AR Clutch plate 1
18 | 72010471 B4 B R Me*13 Bolt-M6*13 1
19 | 72020013 12 BEme Nut-M6 1
20 73130485 B A R Clutch pressure plate 1

E-05 fi4EE 4l MAGNETO




~——/

Fl 5 3L 44 R S K
Code name Chinese Description Q'ty
1 11120001 (ERlES 0il removal plate 1
2 72150191 b vH B o7 s 4 0 shaped ring-106. 8%2 1
3 72150192 0% 4 [ 6.5%1.8 0 shaped washer—6. 5%1. 8 2
4 72030175 BEET Me*16 Screw—M6%16 2
5 15170003 o SRS Start chain wheel 1
6 15160003 B4k (629 Start chain 1
7 | 73010463 7K AR Tension plate 1
8 | 73010464 AR Guide plate 1
9 | 72110160 JE BRI Starting sprocket oil seal | 1
10 72110158 (R HED] 0il separator oil seal 1
11 73130484 Eiﬂ%%}_‘_ﬁ*ﬁ Starting sprocket pressure plate 1
12 72010989 BEAEM6E*12 Bolt-M6%12 1
13 | 31150008 T P BILA T 24 Rotor, magneto 1
14 72020024 BEBEM10%1.25 Nut-M10*1. 25 1
15 72010614 B2 FEM6*28 Bolt-M6%28 2
16 72030009 BEET M5*12 Screw—M5%12 2
17 31140260 WG L E F Stator, magneto 1
18 | 72030475 BRET Ms*6 Screw-M5%6 1
19 73131394 EZQEEHL’E‘:@@%E*& Magneto sensing line pressing plate 1
20 | 73130483 ik F LA 2 9 Magneto L-shaped clamp 1
21 72010988 BEAEM6*16 Bolt-M6%*16 1

E-06 phihmfS CRANKCASE




29—o
824
o—21
&—22
i 5 B 4 R B 3L 4 B e
Code name Chinese Description Q'ty
1 73131333 RSk Exhaust pipe clamp 1
2 11060002 WLyt 3 Y Engine oil filting net 1
3 72010526 N 7 A B A2 M6+ 14 Inside hexagonal bolt-M6%14 1
4 11040213 B4 3 A Gear indicator 1
5 72010380 BZFE M6 12 Bolt-M6%12 1
6 11010632 e HH A R L Left crankcase assy 1
7 72012114 A ELIEFEB Cylinder bolt B 2
8 70090003 TR 51l K 6001 Rolling bearing—6001 1
9 70090011 TRkl 7K 6203 Ball bearing—6203/P6 2
10 | 15030052 L= peYnY Countershaft assy 1
| 11 | 15020051 TR Main shaft assy 1
12 | 72060011 SENLAY 10414 Dowel pin—10%14 2
13 15050102 AR B EL R, Gearshift drum assy 1
14 | 70090010 V7K 6201 Rolling bearing—6201 1
15 | 72130142 FHb 2 A 5 e 4 Gasket—crankcase 1
16 | 72060013 SE LAY 812 Dowel pin—8+%12 2
17 | 72130064 WLIH 2R # Gasket—engine oil pump 1
18 | 20010046 iIR:E 0il pump assy 1
19 | 72030176 AT M6*30 Screw-M6%30 1
20 | 72012264 KELIE A Cylinder bolt A 2
21 | 72040159 HPE 12.5%20%1.5 Aluminium washer—12.5%20%1.5 1
22 | 72011684 TRREREM12%1.5%15 0il drain bolt -M12%1.5%15 1
23 12010596 A HH AR FE SR Right crankcase assy 1
24 | 72010985 B EE R M14%1.5 Seal bolt-M14x%1.5 1
25 | 11030001 gk Tension arm 1
26 72010528 B2 A ME*20 Bolt—tension arm axle-M8*%20 1
27 | 11030002 gk AT Tension lever 1

E-06 Hi4M#E CRANKCASE




&§—22

Fl 5 PSR LR K
Code name Chinese Description Q'ty
28 72120025 g{ﬁ%ﬂ%‘f Tensioning rod spring 1
29 72040152 R 14.2%20%1 5 Aluminium washer—14. 2%20%1.5 1
30 72030177 B ET M6*35 Screw-M6%35 9
31 72010470 Wby 8 AR AR Me*34 Bolt—gear shifting positioning-M8+%34| |
32 15070001 By e = Gearshift axle assy 1
33 72120014 %ﬁﬁi%{j*ﬁ% Gearshift drum positioning plate spring 1
34 15080002 ENRAE Gear positioning plate 1

E-07 phih /35E /3ZEFFERH-CRANKSHAFT & PISTON&CONNECTING ROD COMP

12 W




Fl 5 PSR S K
Code name Chinese Description Q'ty

1 | 21020030 e S Piston 1

2 | 21040004 TG ZE 4N Piston pin 1

3 | 72080009 I ZE Shield ring-piston pin 2

4 THIER ()

2 21030520 Eﬁ%g%g) Piston ring set 1

7 BN

8 21010239 EEE*W&H/%LE‘Z Crankshaft connecting rod assy 1

E-08 {&&A#/1#: TRANSMISSION

13 W




2f . B

B

Fl 5 PSR S

Code name Chinese Description Q'ty
1 72010608 W2 FEM6+45 Bolt-M6%45 1
2 72010610 BE A2 M6*60 Bolt-M6%*60 2
3 73131878 ey W 50 [ SE R Output chain wheel fixing plate 1
4 72010089 B2 FEM6*10 Bolt-M6%10 2
5 15170149 i R Output chain wheel 1
6 | 72110014 BIERHES] Countershaft oil seal 1
7 72110015 /}Eﬁﬁwgﬂiﬁ Variable speed shaft oil seal 1
8 72010603 B2 Me*65 Bolt-M6%65 4
9 | 73131334 T R Overflow pipe clamp 1
10 72060048 ENLEHs*12%7.2 Dowel pin—8%12%7. 2 2
11 31160061 FBhHAL Starting motor 1
12 72010606 B2 A2 M6*50 Bolt-M6%50 3




ZEZEFIMIE Frame

and

its accessories

Fl % AN EON i B
NO| Code name Chinese Description Q'ty
1 |0201-DF125RTR| ZEHn Frame 1
2 02011364 SN Electric lock switch bracket 1
3 02011651 KT =248 Headlight bracket 1
4 02012217 IERd Rear swingarm 1
5 Ja~F X H#iM12X300X1.25 Rear swingarm shaft M12X300X1.25| 1
6 H SR REM12X1.25 Self-locking nut M12X1.25 1
7 02012218 =R Taillight bracket 1
8 02012219 JatZE (1630 Rear rack (Model of 2016) 1
9 02012151 ittt License plate bracket |
10 02050062 Y A Left footrest 1
11 02050063 Y A Right footrest |
12 02990016 BN (F#E) Transferred components (Circlip) 2
13 02012216 B Single stand 1
14 FAFEIE 2220 12x14xM10x1.25 | Single stand screw 22x@12x14xM10x1.25 1
15 07020138 P R Single stand spring |
16 02011652 SRR Battery pressure plate |
17 02012001 S Chain adjuster 2

#5015

7




oY\ ZB G Steering control system

-~

S

Fl = PSR ISR K
NO| Code name Chinese Description Q'ty
1 02030282 J7 A Steering handlebar 1
2 10020089 AEE GEL Left handlebar grip (through hole) 1
3 10020090 WIIHEE GEFL) Throttle handlebar grip (through hole) 1
4 10030004 BEA RPN A Clutch handle assembly 1
5 10020091 ST Balance weight 2
6 02030283 Pl CIE e 22 Steering handlebar clamping seat 2
7 02030285 | EERR Upper triple clamp 1
8 02030287 I A Steering column 1
9 12030052 Lt Steel bowl 1
10 | 07010122-1 B JE A Left front shock absorber 1
11 07010123-1 AR ESA Right front shock absorber 1
12 07010182 JaiRE (KE235mm) Rear shock absorber (length: 235mm)| 1
13 08020294 2R (L:630mm/78mm) Throttle cable (L: 630mm/78mm) 1
14 08020250 JAE E T 28 (L:360mm/47mm) Seat cushion pull wire (L: 1
15 08020296 24 % 28(L:930mm/68mm) Clutch cable (L: 930mm/68mm) 1

%16 7




16 08020295 KU T4 (L:600mm/62mm) Choke cable (L: 600mm/62mm) 1
17 | 02012000 R R Shift lever 1
BIERIZEZRS: Front and rear braki ng system
FF L] PSS CAD S N
NO.[ Code name Chinese Description Q'ty
1 04010120 AR AR R Front disc brake ASSY 1
2 AR B Front disc brake upper pump 1
3 B & Front disc brake oil pipe 1
4 BRI 2R Front disc brake lower pump 1
5 BRI TR Front disc brake handle 1
6 190043 LRSAR. T BIES Micro Switch 1
7 HIA 4 A Rear Brake Pad 1 set
8 04020062 R (12~F 8 8%440) Brake Disc (Front) 1
9 12990030 TR 22 5 Clamp for brake hose 1
10 04010121 Jia BRI Rear Disc Brake ASSY 1
11 Ji R M) YR AR Rear disc brake oil cup 1
12 JE R o0 Rear disc brake switch 1
13 J A T R Rear disc brake front pump 1
14 S TR T Rear disc brake oil pipe 1
15 Ja R 5 2= Rear disc brake rear pump 1

Yavard

517

7




16 04020063 ) £ Brake Disc (Rear)
17 M2 Rear Brake Pad
18 02011998 TN ) i b Brake pedal

19 07020101 JEL AT 7 3 Spring,brake pedal




EE,%%\ EE,é'y'-ﬁ Electrical appliances, cables

3

i I ) 3 4 WK LR Ko
NO.[ Code name Chinese Description Q'ty
1 10080046 B Master lock set 1
2 01020011 AP Flasher 1
3 01020028 = a N Ignition coil 1
4 01020021 a4 2 Relay 1
5 10070001 S-S TIIN Ordinary horn 1
6 08010145 F, 205 2 Cable wire 1
7 01020083 TR 2%/ 82 EL Rectifier/8-level direct current 1
8 10990001 ERH) Battery 1
9 10050095 NES Instrument panel 1
10 01020078 HokEs Ignition controller 1
11 | 10010125-1 FEHETITR Left combination switch 1
12 | 10010125-2 HEETFR Right combination switch 1
13 09010080 KIT Headlight 1
14 09030065 BT Taillight 1
15 09020131 B LR kT Left front turn signal light 1
16 09020132 A AT Right front turn signal light 1
17 09020133 JG i kT Left rear turn signal light 1
18 09020134 ey EEzAERd) Right rear turn signal light 1
19 09030066 R T License plate light 1

019 W




12
o~

Fl 5 PSR ISR K
NO.| Code name Chinese Description Q'ty
1 05030062 THAA Fuel tank 1
2 10040072 A AL B8 Fuel level sensor 1
3 10060016 AT IC Fuel tank switch 1
4 01030025 RES Carburetor 1
5 01040048 ISR Air filter 1
6 06030010 RN 04.5%d 8.5 Gasoline pipe ¢4.5%¢8.5 1
7 12010007 T Fuel pipe clip 4
8 06990001 SRt Secondary filter 1
9 01990066 Tk it Carbon canister 1
10 01050095-1 T PR Front pipe of the muffler 1
11 01050095-2 VH 75 2R fE AR Muffler cylinder 1
12 01990024 Rk Asbestos gasket 1
13 01990043 R by 7% Block valve 1




.

B[54 Front and rear wheels

1

b_l.

C.

FFl o 5 oL R EAP SR Ko
NO.[ Code name Chinese Description Q'ty
1 02040395 FIEE Front wheel hub 1
2 A HIM12X1.25 Front wheel axle M12X1.25 1
3 15010046 AR HIE (012.5X025X29) Front wheel axle sleeve 1
4 HUFe il 5 BUE LM 12X1.25 Self-locking nut for front wheel axle | 1
5 10040102 AL R Vehicle speed sensor 1
6 06010058 HIHE IR 120/70-12CH <11 W8) Front tire 120/70-12 (with valve 1
7 02040396 G Rear wheel hub 1
8 Ja el Rear wheel axle 1
9 JEiHE Rear wheel axle sleeve 1 1
10 =R ESY) Rear wheel axle sleeve 2 1
11 Ja e B BiE M 12 Self-locking nut for rear wheel axle | 1
12 02040398 FERD R Sprocket seat 1
13 02040397 JG T4 Rear sprocket 1
14 06020175 ke Kickback block 1
15 06010059 Ja#eHR130/70-12CH < 18§D | Rear tire 130/70-12 (with valve stem)| 1
16 190225 ST Valve stem 2
17 02040399 BE2%(428H,106717) Chain (428H, 106 links) 1

223 W




MR %84 Sprayed-paint plastic parts

P X &M

R X & R

F| # = £
NO.| Code name Chinese Description Q'ty
1 03010629 EIN =N Front fender 1
2 09050002 [ B €2, 5O Fr M5 Round orange reflector M5 2
3 03010634 KT A2 Outer cover of the headlight 1
4 03010625 % A AT SR Left front turn signal light bracket | 1
5 03010626 HI AT S 284 Right front turn signal light bracket 1
6 03010630 IR Upper section of the left side cover 1
7 03010631 M=% B Upper section of the right side cover | 1
8 03010632 i 55 Ay BEAE Front section of the left side cover 1
9 03010633 2% /7 BX A Front section of the right side cover 1
10 03010744 iy 55 255 11 75 A Left side cover decorative cover 1
11 03010745 M E IR EA Right side cover decorative cover 1
12 03010621 i 55 J5 B Rear section of the left side cover 1
13 03010622 ey =ty Rear section of the right side cover 1
14 03010627 BB L Left tail cover 1
15 03010628 FEEG Right tail cover 1

225 11




PP#ZB{4 PP plastic parts

12
Fl M5 PSR & L 44 R W=
NO.[ Code name Chinese Description Q'ty
1 03031065 25 B iERE 4% Front connecting strip of the side cover 1
2 03030889 WY E Outer cover of the fuel tank 1
3 03030890 THEE N B Inner cover of the fuel tank 1
4 03031066 M se iR () ver connecting strip of the side cover (I 1
5 03031067 il &5 N iEES CA)D er connecting strip of the side cover (ri 1
6 03030891 TR 3 £ Seat cushion lock box 1
7 03030881 EE b 2 Battery box 1
8 03030884 JERYYe R B Lower cover of the rear fender 1
9 03031068 IS4 Rear fender 1
10 03030882 E i Tail cover 1
11 03030883 IEE =Nt Rear wheel fender 1
12 05010071 JEE Seat cushion 1
13 09060015 Ja A Rearview mirror 1
14 09050001 77 [t M6 Square reflector M6 1
15 09050003 [/ 41t [ ' FrM6 Round red reflector M6 2

27T W




BB Rubber parts

W

S00 "
o0

el 5 R EAD SR s
NO Code name Chinese Description Q'ty
1 06020205 HE R Chainr guard rubber 1
2 06020141 AR Y Upper and lower rubber;headlamp bracket 4
3 06020206 UL ARG Rubber;air clearner 2
4 06020144 AT Rubber;taillight 2
5 06020143 IR Rubber;speedometer 3
6 06020142 HmfT Y ERE Rubber;turnlight bracket 2
7 06020207 5 R ZE B AR e 3 Rubber;side cover 2
8 06020146 THIFE IR Rubber;fuel tank front 2
9 15030032 ViR EEIE U R S Bush;fuel tank front 2
10 06020147 V46 35 A 25 e 3 Rubber;fuel tank cover 3
11 06020145 THIFE J5 R Rubber;fuel tank rear 2
12 06990107 I e fE 4R Strap; handle bar 2

28 T




FEZETE Tool Kit

¢ e 9o

Pl 5 o3 4 R EA S Hm

Code name Chinese Description Q'ty
1 16010006 XL M2 22 T] Dual-Purpose Screwdriver 1
2 16010005 12-14FF E R RF Open Spanner(12-14) 1
3 16010004 8-10F L Rk F Open Spanner(8-10) 1
4 16010002 6mm A 7~ R T Socket Head Screw Wrench(6mm)| 1
5 16010001 5mmPN 7S AP F Socket Head Screw Wrench(5Smm)| 1
6 16010116 AmmPN 7N AR TF Socket Head Screw Wrench(4mm)| 1
7 16010007 1650} 1 K AL FE R Spark Plug Box Spanner(S=16) | 1
8 16990010 b2 T HA Bag for Tools Kit 1
9 b 25 T H Sk, Tool assembly with the vehicle 1

029 T




